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NORIX GROUP INC.
1800 West Hawthorne Lane Suite North
West Chicago, IL 60185

SCOPE

Intertek Building & Construction (B&C) was contracted by NORIX GROUP INC., 1800 West
Hawthorne Lane Suite North, West Chicago, IL 60185 to perform testing in accordance with
California Technical Bulletin 116-2019, Requirements, Test Procedure and Apparatus for Testing
the Flame Retardance of Upholstered Furniture Test on their PRODIGY BED PRD100-XXX.
Results obtained are tested values and were secured by using the designated test method.
Testing was conducted at Intertek B&C test facility in EImendorf, Texas. This report does not
constitute certification of this product nor an opinion or endorsement by this laboratory.

For INTERTEK B&C:

COMPLETED BY:  Theodore Salazar REVIEWED BY: Servando Romo

TITLE: Technician 3 TITLE: Project Manager

SIGNATURE: SIGNATURE:

DATE: 02/24/2020 DATE: 02/26/2020
TEST METHOD(S)

The specimen was evaluated in accordance with the following:

California Technical Bulletin 116-2019 - Requirements, Test Procedure and Apparatus for
Testing the Flame Retardance of Upholstered Furniture

LIST OF OFFICIAL OBSERVERS

NAME COMPANY
Theodore Salazar Intertek B&C

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this
report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the
Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in
writing by Intertek. The observations and test results in this report are relevant only to the sample(s) tested. This report by itself
does not imply that the material, product, or service is or has ever been under an Intertek certification program.
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TEST PROCEDURE

Three cigarettes of a standard description are lit and placed on each of all horizontal surfaces
(including smooth, welted, quilted, decking, tops of arms and backs, tufted, or button locations
plus all crevices created by the orientation of seat cushions and furniture side and back panels)
and covered with a 6” x 6” sheet of cotton bed sheeting material. If a cigarette extinguishes
before burning its full length, a fresh one is applied to a similar location on a different portion of
the furniture. Each furniture surface shall be tested until either (a) three cigarettes have burned
their full length, (b) three cigarettes have extinguished before burning their full length, or (c)
one cigarette has resulted in failure.

TEST SPECIMEN DESCRIPTION

SAMPLE ID PRODIGY BED PRD100-XXX

DESCRIPTION Consisted of an open chest. The sample was a sand color.

Sample was submitted to Intertek directly from the client. Sample

E EN SELE
SPECIMEN SELECTION was not independently selected for testing.

RECEIVED DATE 02/13/2020 (Samples received in good condition)

INTERTEK SAMPLE

TRACKER NUMBER | SAT2002131100-001

TESTING RESULTS AND CRITERIA

ITEM OBSERVATION
Obvious Flaming None
Maximum Char Distance from Cigarette 0.25 inches

An article of upholstered furniture fails to meet the provisions of law if any of the following
conditions occur: A.) If obvious flaming combustion occurs; B.) If a char develops more than two
inches in any direction from the cigarette, measured from its nearest point.
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CONCLUSION

Intertek has conducted testing for NORIX GROUP INC. on the PRODIGY BED PRD100-XXX, to
evaluate the flame retardance of upholstered furniture. Following the standard methods of
California Technical Bulletin 116-2019, Requirements, Test Procedure and Apparatus for Testing
the Flame Retardance of Upholstered Furniture.

Based on the results of the testing as indicated above, the sample PRODIGY BED PRD100-XXX,
MET the requirements of California TB 116-2019.

The conclusions of this test report may not be used as part of the requirements for Intertek
product certification. Authority to Mark must be issued for a product to become certified.
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